



CLIENT: Americover Inc.
P.O. Box 270198
San Diego, CA 92198
Teven Riedel

Test Report No: 649844

Date: June 19, 2006

SAMPLE: The Client submitted and identified the following test material as Fire Retardant Carpet Cover.

DATE OF RECEIPT: Entered into SGS USTS sample tracking system on June 6, 2006.

TESTING PERIOD: June 19, 2006.

AUTHORIZATION: Testing authorized by Teven Riedel.

TEST REQUESTED: The sample material was tested in accordance with the procedures outlined in NFPA 701 Fire Test Method 1 (small scale) 2004 Edition "Standard Methods of Fire Tests for Flame-Resistant Textiles and Films"

TEST RESULTS: **Pass.** See page 2 for detailed results. See Performance Criteria on page 2

Tested by

Brian Ortega
Technician- Flammability
Textiles

**SIGNED FOR AND ON BEHALF OF
SGS U.S. TESTING COMPANY INC.**

Greg Banasky
Supervisor Fire Technology

Page 1 of 2

This report is issued by SGS U.S. Testing Company Inc. under its General Conditions for Testing Services (copy available upon request). SGS U.S. Testing's responsibility under this report is limited to proven negligence and will in no case be more than the amount of the testing fees. Except by special arrangement, samples are not retained by SGS U.S. Testing for more than 30 days. The results shown on this test report refer only to the sample(s) tested unless otherwise stated, under the conditions agreed upon. Anyone relying on this report should understand all of the details of the engagement. Neither the name, seals, marks nor insignia of SGS U.S. Testing may be used in any advertising or promotional materials without the prior written approval of SGS U.S. Testing. The test report cannot be reproduced, except in full, without prior written permission of SGS U.S. Testing Company Inc.
Member of the SGS Group (Societe Generale de Surveillance)

CLIENT: AMERICOVER INC.

TEST RESULTS: Fire Retardant Carpet Cover

Specimen No.	Initial Weight, g.	Final Weight, g.	Weight Loss, g.	Percent Weight Loss	Time of Flaming of pieces on floor (seconds)
1	5.7	5.6	0.1	1.8	0
2	5.7	5.6	0.1	1.8	0
3	5.6	5.4	0.2	3.6	0
4	5.6	5.5	0.1	1.8	0
5	5.7	5.6	0.1	1.8	0
6	5.7	5.6	0.1	1.8	0
7	5.9	5.8	0.1	1.7	0
8	5.9	5.7	0.2	3.4	0
9	5.8	5.7	0.1	1.7	0
10	5.8	5.6	0.2	3.4	0
2.3 Average Percent Weight Loss					
0.8 Standard Deviation					
0 Average Time of Flaming of Pieces on the Floor (seconds)					

Linda Kinderman- Supervisor
 Flammability - Textiles

PERFORMANCE CRITERIA

- 1) Where fragments or residues of specimens that fall to the floor of the test chamber continue to burn for more than an average of 2 seconds per specimen for the sample of 10 specimens, the material shall be recorded as failing the test.
- 2) Where the average weight loss of the 10 specimens in a sample is greater than 40 percent, the material shall be recorded as failing the test.

End of Report